Notes for safety:

1.

oo

This RC heli model is not a low motivity doll. It is with big force and high flying speed. Please try it under the guiding of somebody
experienced.

. Please fly under a safe condition.

. After switch on the electricity, the heli might shake strongly or out of control when affected by electronic waves. Such as near the domestic

electronic equipment, under a high pressure environment, or there is other remote controller using the same radio channel, or other
unidentified wave. .So remember to keep a far and safe distance from these and people. Please be alert every minute and second.

The battery used here might cause a fire in case of short, dampness, bump, cracking and over loading.

. This heli has a max rev. The max rev of the frame part is 3000rpm, and the max rev of main rotor, please look at the sign on the package.

Please do not try to test it with the max rev. as in this situation the main rotor will be overloaded.

Please check and renew the main rotor frequently, as the stuff will be degraded and with less intensity after fierce and high speed movement.

. Please electricize the battery according to the guide line related, so as to prevent any danger.

The players should be responsible for their own deed and responsible for the damage and injury happened during the operation process, if
any.

The bearing would have cracks when the plan is crashed, You had better check it carefully or change it directly.

10. The speed should not exceed 3000RPM .



SIM325

KIT:

> Kitweight: 460g

» RTF weight:: 850g

» Kitwidth:: 120mm

» Kitheight: 220mm

» Main rotor diameter: 760 mm

» Main rotor specification: 315-330mm
» Flybarrod: 240mm

» Tail rotor diameter: 150mm

» Main shaft diameter: 96mm

» Tail rotor shaft diameter: 03mm

» Tail boom diameter (outer): 15mm

» Main rotor: Changeable screw distance

Adjustable mixing control;
Revolving swash plate: ccpm120 degree
Main drive gear: M0.6 125T
Speed ratio of main and tail drive gear: 1: 4.8

Y V V



Motor And Other Electronics:

A set of remote controller and receiver with over six channels( in support of ccpom120degree) (optional)
A set of motor, ESC and BEC4.8~6v (optional)

One or more batteries 22.2v (optional)

4 servos  (optional)

One gyro  (optional)

One battery charger  (optional)

YVVVVVY



No. | Part No. Discription Q'TY Specification No. | Part No. Discription QTY Specification
1 | AL6016 Sliding shaft set 1 3 | SJ80001 Tail sliding shaft screw 2 M1.6x10mm
2 | SJ50006 Tail angel adjusting ball link 2 H16 4 | SJ20007 Set Screw 2 M2x2mm




No.

Part No.

Discription Q'TY| Specification No. |Part No. Discription QT Specification
5 |SJ20005 Cap Screw 2 M2x10mm 11 | CF5002 Tail blade 2
6 [SJ10010 Bearing 4 @2x@6x2.5mm | 12 | SJ20006 Cap screw 2 M2x16mm
7 | AL6019 Tail blade clincher 2 13 [ AL6041 Tail blade clincher balance board 4 @2x@1.5%9.5mm
8 | AL5020 Tail blade Center 1 14 | AL6041 Tail blade clincher balance board 4 @2x@1.5%9.5mm
9 |SJ30005 Set screw 2 M2x8mm 15 | SJ70001 Nut 2 M2
10 | AL5048 Ball link 2







No.| Part No. Discription Q'TY| Specification | No.[ Part No. Discription Q'TY| Specification
16 | AL5017X Tail unit house 1 28 | CF5003 Tail unit housing side board 1

17 | SJ20003 Cap screw 1 M2x5mm | 29 | SJ20003 Cap screw 1 M2x5mm
18 | CF5003 Tail unit housing side board 1 30 | SJ20019 Cap screw 1 M2x20mm
19 | CF5003 Tail unit housing side board underlay sticker 1 P2x@4.5x13mn| 31| SJ70001 Nut 1 M2

20 | SJ10015 Frange bearing 1 | @3x@7x3mm | 32 | SJ20004 Cap screw 2 M2x8mm
21 | CL5001 Underlay 1 @3 33| CF6011X CF vertical parallel blade 1

22 | CL5001 Tail shaft belt gear 1 34 [ CF6011X CF vertical parallel blade underlay stick 2 | @2x@3.5%4mm
23 | HS5003P Tail shaft 1 @3x45mm | 35| SJ20012 Cap screw 2 M2x4mm
24 | DB6001P belt 1 378mm 36 | AL6036P Underlay 2 @2

25 | CF6013 CF tail boom 1 37 | SJ50004 Ball link 1 H20

26 | CL5001 Underlay 1 @3 38 | SJ20003 Cap screw 1 M2x5mm
27 | SJ10015 Frange bearing 1 | @3x@7x3mm




No.| Part No. Discription QTY Specification No. |Part No. Discription Q'TY| Specification
39| SJ20009 Set screw 2 M3x3mm 45 1SJ20005 cap screw 2 M2x10mm
40 | SJ20009 Set screw 2 M3x3mm 46 |AL6036P Underlay 2 B2

41| AL5015 Tail angel adjusting set 1 47 [SJ20004 cap screw 1 M2x8mm
42 | SJ20004 cap screw 1 M2x8mm 48 | AL5048 Ball link 1

43| SJ20019 cap screw 1 M2x20mm 49 |[SJ40001 Roundhead Screw 2 M1.6x6mm
44 | SJ10010 Bearing 4 @2x@6%2.5mm







No. |Part No. Discription Q'TY| Specification |No.| Part No. Discription Q'TY| Specification
50 | SJ20003 cap screw 2 M2x5mm 59 | SJ20004 cap screw 1 M2x8mm
51 | SJ10010 Bearing 2 @2x@6x2.5mm | 60 | SJ30005 Set Screw 1 M2x8mm
52 [AL6036P Underlay 2 @2 61 | AL5048 Ball link 1

53 [ SJ40001 Roundhead Screw 2 M1.6x6mm 62 | SJ70001 Nut 1 M2

54 | AL6023 Connecting rod set 1 63 | SJ20004 cap screw 4 M2x8mm
55 | AL6021 Tail servo mount 1 64 | AL6036P Underlay 4 2.5

56 | AL6021 Tail servo mount 1 65 | CF2002P Tail servo link 1 @2x325mm
57 | SJ20004 cap screw 1 M2x8mm

58 | SJ20004 cap screw 1 M2x8mm

Rotate the belt 90 degree
in the direction shown by
the arrowhead first, and
then set up it.







No. |Part No Discription Q'TY| Specification No. |Part No Discription Q'TY| Specification
66 | AL6011 Flybar stand 1 70 | SJ30005 countersunk screw 2 M2x8mm

67 |[AL6012P Flybar Copper Ball 1 71 | AL5048 Linkage ball 2

68 [HS6001P| Flybar rod 1 @25x240mm 72 |AL6012P Underlay sticker 2

69 | SJ20009 Set Screw 2 M3x3mm 73 |SJ20009 Set Screw 3 M3x3mm

This set screw
should be locked
carefully. so that
. the flybar rod can

T—~turn with the
rotation of the
center ball

7

@0

N

g
’

®



10

No. |Part No Discription T Specification | No.[ Part No. Discription 'TY| Specification
74 | AL6044 Flybar linkage ball 2 80 | CF5001A Flybar paddle locking block 2
75 | SJ20009 Set screw 8 M3x3mm 81 | SJ20009 Set screw 4 M3x3mm
76 | AL5004 Flybar mixing arm set subassembly 2 82 | SJ50005 Ball link 2
77 |HS6005P lingkage rod 2 @2x10mm 83 | HS6005P lingkage rod 2 @2x32mm
78 | SJ50004 Ball link 2 84 [ SJ50005 Ball link 2
79 [CF5001A Flybar Paddle 2
5
v//%

3

)

L=
[@ SR\ e

BN

N
=2

Q

)

7Y

LT
O

/7
QF

=7

ST

@

//

S
N\




11

No. |Part No, Discription Q'TY|] Specification [No.|Part No, Discription Q'TY| Specification
85 | AL5004 flybar mixing arm set subassembly 2 99 | HS6003 Feathering shaft 2 @4x26mm
86 |SJ20005 cap screw 2 M2x10mm 100|SJ10017 Trust bearing 2

87 [SJ10010 Bearing 4 | @2x@6x2.5mm |101| AL6007 Main blade clincher 2

88 |AL6036P Underlay 2 @2 102]SJ10003 Bearing 2 DAxBTx2.5mm
89 |AL6013P Mixing arm 2 103| AL6007 Main blade clincher underlay sticker 2

90 |SJ40001 Roundhead screw 2 M1.6x6mm 104]SJ10003 Bearing 2 DAxBTx2.5mm
91 |HS6005P lingkage rod 2 M2x8mm 105|AL6010R) Main blade clincher center 1

92 |SJ50005 Ball link 2 106|SJ20011 cap screw 2 M2x12mm
93 |SJ30006 Countersunk screw 2 M2x10mm 107 [HS1002P| Main shaft 1 @6x136mm
94 ]SJ10010 Bearing 4 | @2x@6%x2.5mm |108]SJ20004 cap screw 1 M2x8mm
95 |AL6009P Main blade clincher connecting device 2 109|SJ70001 Nut 1 M2

96 |SJ40001 Roundhead screw 2 M1.6x6mm 110|SJ20005 cap screw 2 M2x10mm
97 |AL6008P] Main blade clincher arm 2 111(SJ70001 Nut 2 M2

98 |SJ20005 cap screw 2 M2x10mm




12

Specification

02

Q'TY

Discription

Underlay

No. |[Part No.

114[AL6036P

Specification

M2 X 10mm
02X 06X 2. 5mm

QTY

2
4

Discription

cap screw
Bearing

No. |Part No.
112 1SJ20005

113 |5J10010

>

=)

L




13

No. | Part No. Discription 'TY Specification No. |Part No. Discription 'TY Specification
115 | AL6014X Swash plate 1 117| AL5048 Ball link 2

116 | SJ50005 Ball link 2 117 SJ30005 Countersunk screw 2 M2x8mm
116 | HS6005P lingkage rod 2 @2x20mm 117{SJ70001 Nut 2 M2

116 | SJ50005 Ball link 2




14




15

No.| Part No. Discription Q'TY| Specification |No.[ Part No. Discription Q'TY Specification
118] CF6002X CF board under main frame(A) 1 127| SJ20005 Cap screw 2 M2x10mm
119] CF6003X CF board over main frame(B) 1 128 AL3032X Horse link 2

120 SJ20004 Cap screw 4 M2x8mm 129( SJ20005 Cap screw 4 M2x10mm
121 ALG6005P Main shaft stand 1 130| AL6006X Tail boom conneting device 2

122 SJ20005 Cap screw 2 M2x10mm | 131 SJ20004 Cap screw 2 M2x8mm
123 | AL5003X Down servo mount 2 132| SJ10010 Bearing 2 @2xP6%2.5mm
124 AL5003X Down servo mount 1 133] AL5046 Belt idler pully 2

125 $SJ20004 Cap screw 2 M2x8mm 134| AL6036P Underlay 2 @2

125] SJ20003 Cap screw 7 M2x5mm 135| AL6045 Belt pully connecting sticker 2 5.6x14.7mm
126| SJ70001 Nut 9 M2 136| SJ20005 Cap screw 2 M2x10mm

®
T-
®

e

T
LR
®

()

¢

.( (@)
ay
®
=
®
@(®
®
.
‘«««1(@“«(@
N
1
(@
b
a( @)

0

€]
o
@ (G)

I
y

(@
1\

€] n{(ﬂ«(
€
1

(
i@m(@
\e
|
A (3
| "W |
0

(e
o\

l
1

1

(¢

(e




16

No.| Part No. Discription 'TY Specification
137| SJ10014 Bearing 2 | @6x@12x4mm
138 | AL5002X Up servo mount 1

138| AL5034 Main shaft fixing ring 1

140| SJ20009 Set screw 4 M3x3mm
141| SJ20003 Cap screw 2 M2x5mm
142 | AL6036P Underlay 2 2.5

143| CF6017 Swash plate fixing device 1

144 AL3026P Underlay 1

145] AL3026P One-way bearing stand 1

146| SJ10016 One-way bearing 1 | @6x@10x8mm
147] SJ10012 Bearing 2 | ?96x@10x3mm
148 CL5003 Main drive gear 1

149 SJ20003 Cap screw 3 M2x5mm
150| CL5002 Autorotation drive gear 1




Specification

QTY

Discription
Anti-loose nut

74
AP
)

I\ s=m™
/e

17

]

S|Q
=
gls
[a ¥ 12
S| N
o
pd ]
[y
2
=N
3S|¥
=™
[&]
gl=
Q|
[7p]
V|
ol
(@4
[y
S| 3
a5
23
Q| Q)
2
DC
S|4
Zl5
b
oW %2
K
o
n
Z|—

=7 E~NANGE
mu@.v A\




18




19

Specification

M2*10

QTY

Discription
Cap screw

No. |Part No.
153 | SJ20005




20

No. Part No. Discription QT Specification | No.| Part No. Discription Q'TY| Specification
154| CF6005X/CF6018 Foot board 2 160| SJ70001 Nut 4 M2

155 CF6016 Sledge 2 161| AL6040 Beem connecting set 2

156 SJ20003 Cap screw 4 M2x5mm 162 SJ20005 Cap screw 2 M2x10mm
157 SJ70001 Nut 4 M2 163| SJ20011 Cap screw 4 M2x12mm
158 CF6007X Battery side borad 2 164| SJ70001 Nut 4 M2

159 $J20003 Cap screw 4 M2x5mm 165| SJ50004 Ball link 4




21

No. |Part No. Discription Q'TY| Specification No. |Part No, Discription Q'TY| Specification
166 | CF6010X Foot beam 1 169 [ AL5048 Linkage ball 4

167 | SJ20005 Cap screw 2 M2 X 10mm 169 [SJ70001 Nut 4 M2

168 | SJ20004 Cap screw 4 M2 X Smm 170 [CF6008P Receiver board 1

168 | SJ20004 Cap screw 4 M2 X 8mm

169 | SJ30005 Countersunk screw 4 M2 X 8mm




22

S

2 £
© e
Q T9)
= X
5 X
[«8)

1 =
wn

>
| <
(@4

3

c|.8
9|3 3
2|5 &
S 8
Y
2ol ]
Al sl ©
O
21’8
215|8
b B BN
@ Lr
DlAS
|| w
oI~ ~
Zl-| —
c

2 IS
b e
8 S
b= X
3 N
Q| =
wn

VI
Fla] = o
(@4

k]

c| €
Slo| S =
o|lal ©
Sl €8
prlynﬂ\w
ol ©
Slel &l o
2|8 2 =
SR
@C
ol =] =<|w
Z|lLol N o
S|l <o
oS oS
EEE
|| <=|w»v
0.123
~|~|~
ZlA| | —




23

No.| Part No. Discription Q'TY | Specification |No.| Part No. Discription Q'TY | Specification
176 SJ20004 Cap screw 1 M2x8mm 177 SJ20004 Cap screw 1 M2x8mm
176 SJ20003 Cap screw 1 M2x5mm 177 SJ20003 Cap screw 1 M2x5mm




I Please follow this step

Step 1



Manual for rotor head adjusting-----Step 2

I Please follow this step



Seperated Center:
Red: The angle adjusting axle line
Blue: Centrifugation line

N
|
e
%ﬁfﬁ
0s

i




OPTIONAL SPARE PARTS

2’

Up scrvo mount

Down_servo mount

e

Flyber mixing arm set.
aulviasenbly

Main shal't stand

Tail boon Link

e

Main blade clincher

Main blade clincher arm

Main blade clincher link

-

Main blade clincher eenter

AL5002X

AL5003X

AL5004

AL6005P

AL6006X

AL6007

AL6008P

AL6009P

AL6010P

Flyhar atand

oo
.

Flybn ecopper ball

Mixing avm

Swash plate

Tail angel adjusling scl

@

Sliding shall set

Tail unit housing

N

Tail blade clineh-r

Tuil blade center

AL6O11 AL6012P ALBO13P ALB014X AL5015 AL6016 AL5017X AL6019 AL5020
‘\'\\ * & & & 9696969 -
€@ \ e e $96969 69 o
Tail Blade clincher: e X
Tail servo  momt Connecring vod ser One way besring stand Canopy_device Tonse ik Rean Tirkage set blance board [Canopy mount Cndelay
AL6021 AL6023 AL3026P AL3029 AL3032X AL6040 AL6041 ALB0D42X AL6036P
S | X, | eeeee e ' ’
Relt idler pulley comiecting
Elybar control rod Pelt idler pulley Flvber linkage ball Linkage ball Vain shaft fising ring sticker €18 board over main Frame(t) | [C1 board over main frame(ly) | |tF landing skidlery)
AL6024P AL5046 AL6044 AL5048 AL5034 AL6045 CF6002X CF6003X CF6005X
O lavdding skid(right) O batrery board O bartery side board Receiver board Fool_bean O vertical perallel blade Sledge Swagh plate fiving device Flybar paddle
CF6018 CF6006X CF6007X CF6008P CF6010X CF6011X CF6016 CF6017 CF5001A
/ e
Tail blade CF tail wnil housing board CF tail boom 15367 | | Tail servo link X305 | [O7 main blade {Canopy(Uinished) 136G mair blade Flybar rod 1%2.5>22‘40 Main shalt PXI35
CF5002 CF5003 CF6013 CF2002P CF6015 FG6001 FG6002 HS6001P HS1002P
N \ g’_ o | PP PP
<8 T
— = i
S:;l\l?um shalt PAXA| | lail_shatt. M3>45| [Lingkage rod PIX32 |Blade holder |anding skid rubber Tie wrap Ball link R0 | [Ball link LikKi)
HS6003 HS5003P HS6005P PL1015A $150002 5160003 5150004 S150005
booee . . .: .‘ ®s & @
AXAAAS o L1 W - = A —4
Tail ansle adjusli
foll iR st it shate velt gear 98, 17| | Astoronation drive gear Vain drive gear Notor gear %%, 131 | fotor gear %, 147 || Motor sear %, 157 |Bearing 47 <25 |Beering 16y
$J50006 CL5001 CL5002 L5003 CL5004 CL5005 CL5006 S5J10003 $110010
Bearing £ x 10 x 3| [Pearing 6x 12 x4 | [Flange bearing 3% 7x 3| [One—way bearing £ x 10 % 8| |Trust bearing Cap screw M2 % 5| [Cap serew M2 x § | |Cap serow M2x 10| [Cap serew Mlx16
$110012 S§J10014 $110015 5110016 5110017 $5J20003 $5J20004 $J20005 $120006
T I
RrRTA r ‘e ¥
coscee | wmmmen | [ [[T]1 treree | SO SN0 NN (| TTTTTH |
Set screw M2« 2| [Ser screw M x 3| |Cap serew M2x 12| |Cap serew M2 x 4 | |Cap screw M3 x 12 | [Cap serow W3 x 16| [Cap screw M2 x 24 | [Countersunk serew M2x8 | [Counrersunk ;‘re\x M2x10
$J20007 $J20009 $J20011 $J20012 $J20015 $J20017 $J20019 $130005 $130006
™ 3% coooo || SSSES
- "‘ "“ " ‘ M‘." ‘ ¢
cocoo | eS8 (o
W Lok, Hish—speed stecd cap
|Round head serex  M16x6 [Round head serow  ML6x4 ML6x19| | e M2 | Bnti-loose nul wrond) M3 | [Highspxed steel cap wrench | |BSC Motor
5140001 5340002 5180001 $170001 $370003 T5001 T5002 MD325001

Battery {250)



dcc
矩形


	01.pdf
	02.pdf
	03.pdf
	04.pdf
	05.pdf
	06.pdf
	07.pdf
	08.pdf
	09.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	19.pdf
	20.pdf
	21.pdf
	22.pdf
	23.pdf

